
ITEM 

1 

2 

3 

4 

5 

6 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19"" 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

40 

41 

42 

43 

44 

45 

46 

BOSTITCH 

N66C-2-E Parts List: 

То Ье Used with tool parts illustratioh: 

and operation and maintenance manual: 

PART 

188575 

S0110512100 

Р2845203162 

Р2320000200 

Р2840000266 

175554 

Р2320008400 

174050 

174049 

174051 

174053 

174052 

174054 

174055 

174057 

174056 

- .

Р2320006600 

S06S003600 

G0209200 

174058 

Р2322001100 

86460 

174075 

Р2840004300 

174067 

Р2840002840 

ТVА6 

174070 

174071 

9R199740 

Р2325202662 

Р2845203062 

174062 

СNТК1 

SEQ4 

174065 

S0110520100 

G4006200 

Р2325205662 

Р2320005500 

Р2320005400 

S06A000500 

Р2325207562 

G7600200 

851483 

# 

Serial Number оп the Tool: 

DESCRIPTION ITEM 

EXНAUST COVER PLUG 48 

HEXSOC.HD.BOL Т 49 

SPACER 50 

EXНAUST COVER 51 

DEFLECTOR COVER 52 

SCREW,SHCS,M5X0.80X30 53 

DEFLECТOR 54 

GASKET,FRAME/DEFLECTOR 55 

SEAL,DEFLECTOR 56 

57 SPRING,COMPRESSION 
O-RING,20.8MMX24MM 58 

59 WASHER,SPECIAL 
PISTON,HEAD VALVE 60 

O-RING,44. 7ММХ3.5ММ 61 

COLLAR,CYLINDER SLEEVE 62 

63 O-RING,66.5MMX2.0MM 
SEAL RING 64 

O-RING 65 

DRIVER UNIT 66 

O-RING,45.5MMX2.0MM 67 

CYLINDER 68 

69 O-RING, 1.859Х 139 
BUMPER,PISTON STOP . 70 

ASSEMBL У, FRAME UNIT , 71 

O-RING,45. 7М_МХ2.62ММ 72 

END САР 73 

74 ТRIGGER VALVE UNIT 
PIN,SPRING,M3X22 75 

PIN,SPRING,M3X30 76 

SAFEТY GUIDE 77 

SPRING 78 

SPRING HOLDER ' . 
79 

SТEPPED PIN 80 

· KIT,CONTACT ТRIP CONVERSION 81 

82 

83 

84 

85 

86 

КIT,SEQUENТIAL ТRIP CONVERSION 
NUT,NYLON LOCK,M5X0.8 
HEXSOC.HD.BOL Т 
ASSEMBLY, (;ONTACT ARM (OPTIONAL) 

'

MAGAZJNE SPACER 
GUARD 87 

RUBBER РАО 

O-RING 

SPRING PIN 

ASSEMBLY, FEED JAW/CONNECТOR ' 

O-RING,44.'17MMX1. 78ММ 

IP1386-2RC 

IP1386-1RB 

189961 

N66C-2-E 17280 001 and Higher 

PART # DESCRIPTION 

9R19\)545 

S06P000400 

SCREW, SHCS, М6Х1.ОХ20, SW O-
RING 

S06S000401 O-RING 

S06P000300 

Р2840001065 

O-RING 
NOSE 

S06P000900 O-RING 

Р2325504962 FEED PISТON 

Р2325205062 SPRING 

Р 2322005100 FEED PISТON BUMPER 

Р2325205262 FEED PISТON COVER 

S15202800 

Р2320004400 

C-RING DOOR 
LATCH 

Р2325204362 

188566 

SPRING 
SPRING 

9R217661 

Р2325204062 

ASSEMBL У DOOR, N66C 
SECOND NAIL SТOPPER 

Р2840004100 

Р2325204262 

Р2325203862 

S0110412101 

GROMMET 
UPPER NAIL SТOPPER 
DOOR COVER 
HEXSOC.HD.BOL Т 

188713 SPRING 

Р2325203662 DOOR PIVOT PIN 

Р 1960004066 САР 

Р1965204762. SPRING 

Р 1960004866 САР 

Р2840002566 

Р2840003200 

Р2320007832 

174073 

Р2845202662 

MAGAZINE COVER ASEMBL У, 
MAGAZJNE SAFEТY SLEEVE 
(OPТIONAL) O-
RING,2.05MMX2.62MM PIN 

S1410408400 

Р2840002466 

Р2840002366 

G4007600 

SELF TAPPING SCREW 
ADJUSТING POST 
NAIL HOLDER 
ASSEMBLY,CONTACT ARM 

Р3030001732 SAFEТY SLEEVE 

Р3490000200 WASHER 

9R217652 SHIELD, N66C 

9R217656 COLLAR, N66C 

9R217712 COLLAR, N66C 

MSC5080-25 SCREW, SHCS, М5ХО.80Х25 



Ujчtrfu
: 

t-2
сРЧ

lл:бЁ
N

 
ЕЁЕ

l 
k>

ш
о 

=
зр

(О
 Ё9g

(о ft=
a

7 
\gа

- 
оаЕ
оdЭлшv-<

ч
<

()
d

q 
--------------

,\/ 
\

-

/\

ы
ffis

ц*' 
,,/r

G
;* 

V
-t-\ 

_--
--_-ч_------l 

зэФ

J- 

.- 
--=

\

-\

}
=

1

Ф

Ф
лl
Ф

-|а
Б 

ф
Ё 

ф
 

Ф
 

<
Е

Jц9
z2- 

------- -ъ\ 
z

:Eg 
=

Ф
Fl 

ts
Д

цR
 

/ 
/:] \ /A\n 

<
бЁv 

F, 'ь 
rj

Fс-ffiSК 
g

\Ь:-@
 

4 
э

i 
Ёi

*т
ъж

*qЕ
Jэz=

ы
,lп

lfilдlдl
lИ

l\оlФ
l

lэIФ
lФ

l
ll=

|=
|

l=
l 

ll
lцJlп lФ

 l
ltrlФ

lФ
l

gоЕ|YYЧ
Y* "hfu lрgФ

l 
н

i 
хХ 

t
-_-ч;* 

Ё 
- 

*
*вodD
rя

ф
.

Е8 
Д

 
/е\ 

/д,
l aъir,А\ъ * 

// \

rф
€reЁ9*,Ф

р\ 
) 

l

т* 
<

,,/ 
fu

l 
l"чY 

l
lll

N
 

Ф
 

t 
п 

Эо 
Ф

 
Ф

оФ
 о 

-кiт 
о - /

_-1,1J 
,, I

-чи 
l

=
&

"3 
/

ffij 
/l

Jц=
N

пzц=
ý\с\*нэФ

ц
- - сф

* 
roER

B 
О

ýКý,в 
ТЕтТ 

=
-@

f- 
9ьЭ5 

Ё
ч' +

 €r-ф
 

Z
g ? 

'G
:-G

] 
*

Jo 
л 

i 
;

: 
Ф

.Б 
i

Ф

,zЁ
;F(о

а,;Ф
9ij"a
3ы

gr
z-",
J 

-;

=
g^

4 оо
Ё3-э?-iЕ


